Muscle Head Stg IV Rocker Girdle & Hardware

Showing all 4 results

    ID / SKU NAME MY PARTS LIST
    06A-400-3790-S M-H Hemi Stg IV + V 7/16-14 x 7/16-20 x 3.790" Rocker Stand Stud with .467" shoulder. Black oxide coated, w/ 5/16" male hex. Requires 20 per engine set. (ea)
    Add to PartsList Add to PartsList
    Add to PartsList
    06A-400-4680-NS M-H Hemi Stg IV + V 7/16-14 x 7/16-20 x 4.680" Rocker Stand Stud, Black oxide coated, w/ 5/16" male hex. Req. 8 per engine set. (Straight stud, no shoulder)(ea)
    Add to PartsList Add to PartsList
    Add to PartsList
    00Z-007-716-12PT 7/16" 12 Point Nut, Black oxide (each)
    Add to PartsList Add to PartsList
    Add to PartsList
    05Z-092 7/16" Std Head Bolt Washer Insert: .795" flange OD x .562" press dia x .468" ID (each)
    Add to PartsList Add to PartsList
    Add to PartsList